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Abstract

Objective: There are only a few treatment algorithms for first‐episode schizo-

phrenia. Moreover, all the algorithms apply to acute treatment, but not maintenance

treatment. Therefore, we aimed to develop acute and maintenance treatment al-

gorithms for first‐episode schizophrenia.

Methods: The algorithm committee of the Japanese Society of Clinical Neuro-

psychopharmacology developed pharmacological treatment algorithms for the

acute phase, agitation, and maintenance phase of first‐episode schizophrenia.

Results: The acute treatment algorithm focuses on drug‐naïve patients with first‐
episode schizophrenia who are not old or very agitated and recommends first‐line

treatment with aripiprazole, second‐ or third‐line treatment with risperidone/pal-

iperidone or olanzapine, and fourth‐line treatment with clozapine. Long‐acting in-

jection of the current antipsychotic agent can be used for poor medication

adherence or based on patient preference. The agitation treatment algorithm rec-

ommends first‐line treatment with lorazepam and second‐ or third‐line treatment

with quetiapine or levomepromazine and clearly instructs that the medication used

for agitation should be reduced and then discontinued after remission of agitation.

The maintenance treatment algorithm recommends the gradual reduction of anti-

psychotics to the minimum effective dose after remission of positive symptoms.

Conclusions: We hope that our unique algorithms will be used broadly and will

contribute to minimizing patients' burden related to antipsychotic treatment.

K E YWORD S

algorithm, antipsychotics, first episode, schizophrenia, treatment

This is an open access article under the terms of the Creative Commons Attribution‐NonCommercial License, which permits use, distribution and reproduction in any

medium, provided the original work is properly cited and is not used for commercial purposes.

© 2021 The Authors. Human Psychopharmacology: Clinical and Experimental published by John Wiley & Sons Ltd.

Hum Psychopharmacol Clin Exp. 2021;36:e2804. wileyonlinelibrary.com/journal/hup - 1 of 9

https://doi.org/10.1002/hup.2804

https://doi.org/10.1002/hup.2804
https://orcid.org/0000-0002-8844-4786
mailto:hirotak@dk9.so-net.ne.jp
https://orcid.org/0000-0002-8844-4786
http://wileyonlinelibrary.com/journal/hup
https://doi.org/10.1002/hup.2804


1 | INTRODUCTION

Implementation of treatment guidelines may improve the quality of

clinical practice in mental health (Nguyen et al., 2020). Interest-

ingly, a meta‐analysis of six randomized controlled trials (RCTs)

examining the effects of guideline implementation strategies on

clinical practice in schizophrenia did not demonstrate robust posi-

tive effects (Bighelli et al., 2016). However, a recent study showed

that adherence to guideline recommendations reduced medical

costs and improved quality‐adjusted life‐years in schizophrenia (Jin

et al., 2020).

Treatment algorithms significantly differ from treatment

guidelines; the former shows a clear flow of treatment procedure,

while the latter lists recommendations for treatment in general. A

systematic review identified only a few treatment algorithms for

schizophrenia in general, although a substantial number of treat-

ment guidelines are available. To our knowledge, there have been

only three and one treatment algorithms designed specifically for

first‐episode schizophrenia (Agid et al., 2011; Drosos et al., 2020;

Yoshimura et al., 2019) and psychosis (Yeisen et al., 2016),

respectively. Moreover, all the algorithms were used for acute

treatment, but not for maintenance treatment. Therefore, we

aimed to develop both acute and maintenance treatment algo-

rithms for patients with first‐episode schizophrenia. We also aimed

to enhance the use of clozapine in Japan through an acute

treatment algorithm due to the lower rate of clozapine prescrip-

tion in Japan when compared to other countries (Bachmann

et al., 2017).

2 | METHODS

Pharmacological treatment algorithms for first‐episode schizophrenia

were developed by the algorithm committee of the Japanese Society

of Clinical Neuropsychopharmacology (JSCNP). The JSCNP is made

up of approximately 1500 members, including more than 250 psy-

chiatrists certified as specialists in clinical psychopharmacology. The

committee consisted of seven members of the Society (all listed as

authors). The committee drafted the treatment algorithms for the

acute phase, agitation, and maintenance phase of first‐episode

schizophrenia through several discussions, referring to relevant

recent evidence, including meta‐analyses, systematic reviews, and

RCTs. The medications were chosen based on the JSCNP expert

consensus pharmacological treatment for schizophrenia (Sakurai

et al., 2021). Public hearing was performed with all the members of

the JSCNP. The committee revised the algorithms according to the

10 comments made during the public hearing. The vast majority of

the comments were on the use of aripiprazole long‐acting injection

(LAI) as the maintenance treatment. Finally, the algorithms were

approved by the JSCNP executive committee and first published on

the JSCNP website (http://www.jscnp.org/algorithm/index.html) on

January 19, 2021. The JSCNP algorithm committee continues to

update the algorithms.

3 | RESULTS

3.1 | Pharmacological treatment algorithm for the
acute phase of first‐episode schizophrenia

The treatment algorithm for the acute phase of first‐episode

schizophrenia is shown in Figure 1.

The algorithm was designed for outpatients or inpatients with

first‐episode schizophrenia who met the following criteria: (1) aged

<65 years, (1) those for whom physical restraints are not necessary,

(3) those with a ≤2‐week lifetime antipsychotic exposure, and (4)

those with no history of serious harm to self or others. Schizophrenia

should be diagnosed using standard criteria such as the International

Classification of Diseases (ICD) and the Diagnostic and Statistical

Manual of Mental Disorders (DSM). Patients with a first episode can

be subjected to the algorithm regardless of the duration of untreated

psychosis.

The algorithm recommends aripiprazole, risperidone, and

olanzapine as antipsychotic monotherapy, which are listed as first‐
order drugs for two of four prominent symptoms in the JSCNP

expert consensus (Sakurai et al., 2021). The expert consensus was

developed by the medical education panel of the JSCNP, which is

independent of the algorithm committee. This was achieved

through a survey asking the board‐certified experts of the JSCNP

about drug choices for clinically relevant issues in the treatment of

schizophrenia. Aripiprazole was chosen as a first‐line treatment

because (1) the Japanese expert consensus recommended this drug

for three of four prominent symptoms in the first order (Sakurai

et al., 2021), (2) the drug is associated with the minimum risk of

adverse effects (Huhn et al., 2019), and (3) patients with first‐
episode schizophrenia respond well to antipsychotic treatment

compared to those with multiple‐episode schizophrenia (Takeuchi

et al., 2019). The doses of aripiprazole are 9, 18, 24, and 30 mg/

day, because tablets of only 1, 3, 6, and 12 mg are available in

Japan and the product monograph recommends 6–24 mg/day. In

this algorithm, paliperidone, an active metabolite of risperidone,

was considered equivalent to risperidone. The dose equivalency of

risperidone and paliperidone (1:1.5) was determined following a list

made in Japan (Inada & Inagaki, 2015).

The algorithm defined “minimum effective dose” as the lowest

dose in the clinically effective dose range, “target dose” as clinically

effective dose, and “maximum effective dose” as the highest dose in

the clinically effective dose range (Table 1). The minimum effective

dose of each antipsychotic agent was determined according to a

systematic review that identified the lowest doses that were signif-

icantly different from placebo (Leucht et al., 2014). It should be noted

that the algorithm adopted the concept of “least maximum dose,”

which corresponds to chlorpromazine equivalent 600 mg/day

(Inada & Inagaki, 2015), to align with ≥2 antipsychotic trials with

chlorpromazine equivalent ≥600 mg/day for ≥4 weeks, required for

the use of clozapine in Japan.

Treatment non‐response was defined as a <50% reduction from

the first assessment in the total score on the Brief Evaluation of
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Psychosis Symptom Domains (BE‐PSD) (Takeuchi et al., 2016), which

can assess five symptom domains of schizophrenia in a short time,

referring to a <50% reduction in the total score on the Positive and

Negative Syndrome Scale, equivalent to <2 (much improved) on the

Clinical Global Impression–Improvement scale (Leucht et al., 2005).

Treatment response was evaluated at 4 weeks after treatment with

Japanese Society of Clinical Neuropsychopharmacology (JSCNP)
Pharmacological treatment algorithm for acute phase of first-episode schizophrenia1-4

1. Age <65 years

2. No physical restraint

3. Lifetime antipsychotic exposure ≤2W

4. No history of serious harm to self or others 

p Monotherapy

p In principle, start minimum effective dose, increase to 
target dose, and then to least maximum dose

u X-Y-Z(Z): Minimum effective dose – Target dose – Least 
maximum dose (Maximum dose)

u NR@4W (No Response at 4 weeks): BE-PSD total score 
<50% reduction from the first assessment at 4 weeks at 
least maximum dose

u NR (No Response): BE-PSD total score <50% reduction 
from the first assessment

u NT (No Tolerance): No tolerance due to side effects

u ER (Early Relapse): Relapse within 3 months

p Diabetes (+): Not OLA or QUE

p Hyperprolactinemia (+) & Related clinical symptoms (+): 
Not RIS/PAL, but, if Response (+): +ARI 3/6

p Extrapyramidal symptoms (+): Not RIS/PAL

p Extrapyramidal symptoms (+) under OLA: QUE 150-300-
450(600)

p Non-adherence or Patient preference: ARI-LAI 
400/300/4W / RIS-LAI 25-25to50-NA(50)/2W / PAL-LAI 
50-50to150-NA(150)/4W

ARI
9-18-24(30)

RIS/PAL
2/3-4/6-6/9(8/12)

OLA
5-10-15(20)

OLA
5-10-15(20)

RIS/PAL
2/3-4/6-6/9(8/12)

URS: +ECT for NR or ECT for NT
Bilateral ≥X6

TRS: CLO
≥200

NR@4W
or NT

NR@4W
or NT

NR@4W
or NT

NR@8W
or NT

URS: +ECT for NR or ECT for NT
Bilateral ≥X6

TRS: CLO
≥200

NR@8W
or NT

TRS: +ECT
Bilateral ≥X6

NR or ER

NR@4W
or NT

Abbreviations: ARI, aripiprazole; BE-PSD, Brief 
Evaluation of Psychosis Symptom Domains; CLO, 
clozapine; ECT, modified electroconvulsive therapy; 
EPS, extrapyramidal symptoms; LAI, long-acting 
injection; OLA, olanzapine; PAL, paliperidone; QUE, 
quetiapine; RIS, risperidone; TRS, treatment-resistant 
schizophrenia; URS, ultra-resistant schizophrenia
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F I GUR E 1 Japanese Society of Clinical Neuropsychopharmacology (JSCNP) pharmacological treatment algorithm for acute phase of first‐
episode schizophrenia

TAB L E 1 Minimum effective dose, target dose, least maximum dose, and maximum dose of antipsychotics indicated in the algorithms

Minimum effective dose Target dose Least maximum dose Maximum dose

Oral formulation

Aripiprazole 9 mg/day 18 mg/day 24 mg/day 30 mg/day

Risperidone 2 mg/day 4 mg/day 6 mg/day 8 mg/day

Paliperidone 3 mg/day 6 mg/day 9 mg/day 12 mg/day

Olanzapine 5 mg/day 10 mg/day 15 mg/day 20 mg/day

Clozapine NA 200 mg/day NA NA

Long‐acting injectable formulation

Aripiprazole NA 400/300 mg/4 weeks NA NA

Risperidone 25 mg/2 weeks 25‐50 mg/2 weeks NA 50 mg/2 weeks

Paliperidone 50 mg/4 weeks 50‐150 mg/4 weeks NA 150 mg/4 weeks

Abbreviation: NA, not applicable.
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the least maximum dose of an antipsychotic agent, both of which are

required for the use of clozapine in Japan, as mentioned above.

If a patient does not respond to aripiprazole, the algorithm rec-

ommends switching to risperidone/paliperidone or olanzapine. Cli-

nicians can chose any of the drugs based on their clinical judgement.

If a patient does not respond to risperidone/paliperidone or olanza-

pine, switching to the other is recommended. The algorithm recom-

mends quetiapine for patients with extrapyramidal symptoms under

olanzapine treatment. Use of olanzapine or quetiapine is not allowed

if a patient has diabetes because these drugs are contraindicated in

patients with diabetes in Japan. In addition, the algorithm does not

recommend risperidone/paliperidone if a patient has both hyper-

prolactinemia and related clinical symptoms; however, when the

patient responds to risperidone/paliperidone, adjunctive aripiprazole

is permitted, which is the sole antipsychotic combination endorsed by

the algorithms, as there is sufficient evidence for this strategy (Labad

et al., 2020).

The algorithm recommends clozapine for treatment‐resistant

schizophrenia (TRS); however, electroconvulsive therapy (ECT) is

allowed as an alternative treatment if it is difficult to use clozapine

due to the strict regulations in Japan, patient refusal, etc. (Bachmann

et al., 2017; Nielsen et al., 2016). Regarding clozapine, ≥200 mg/day

is recommended as Asians can be treated with lower doses of clo-

zapine than Americans and Europeans (De Leon et al., 2020) and ≥8

but not 4 weeks is required for the evaluation of the response, as

symptom improvement with clozapine is more sustained than with

other antipsychotics in TRS (Suzuki et al., 2011). In terms of ECT, ≥6‐
time bitemporal ECT is recommended, provided that the current

antipsychotic type and dose remain the same. If a patient does not

respond to clozapine, the algorithm recommends clozapine together

with ECT.

LAI of the current antipsychotic agent can be used for poor

medication adherence or based on patient preference. In Japan, only

aripiprazole LAI, risperidone LAI, and paliperidone LAI are available.

3.2 | Pharmacological treatment algorithm for
agitation of first‐episode schizophrenia

The treatment algorithm for the agitation of first‐episode schizo-

phrenia is shown in Figure 2. The acute treatment algorithm ex-

cludes patients who need physical restraints and/or have a history

of serious harm to themselves or others. However, the remaining

patients can manifest agitation to the degree to which they need

seclusion.

The algorithm recommends oral lorazepam, quetiapine, and lev-

omepromazine, which are listed as second‐order or higher drugs for

two excitement treatment options in the JSCNP expert consensus

(Sakurai et al., 2021), as needed or regularly. Lorazepam, the inject-

able formulation that is indicated only for status epilepticus in Japan,

was chosen as a first‐line treatment because it has no affinity for

dopamine D2 receptors and its concurrent use does not hinder

proper evaluation of the antipsychotic effect of the main agent.

Likewise, risperidone and olanzapine were not chosen, regardless of

the formulation (e.g., short‐acting injection), because these drugs

have moderate‐to‐high affinity for dopamine D2 receptors. The total

daily doses of quetiapine and levomepromazine were set to the

minimum effective dose or lower. If a patient has diabetes, the use of

quetiapine is not allowed because this drug is contraindicated for

diabetes in Japan.

The algorithm recommends reducing the medication used for

agitation by half 1 week after remission of agitation and then dis-

continuing it after an additional 1 week if the patient remains in

remission to avoid an unnecessary combination of psychotropic

medications. Remission of agitation was defined as ≤2 (mild) on

excitement/mania of the BE‐PSD (Takeuchi et al, 2016).

3.3 | Pharmacological treatment algorithm for the
maintenance phase of first‐episode schizophrenia

The treatment algorithm for the maintenance phase of first‐episode

schizophrenia is shown in Figure 3.

The algorithm does not recommend discontinuation of antipsy-

chotics for the following reasons. First, it is reported that the

discontinuation of antipsychotics is associated with a higher risk of

relapse even in first‐episode schizophrenia or psychosis (Kishi

et al., 2019; Leucht et al., 2012), several studies are ongoing to

address this topic (Begemann et al., 2020; Liu et al., 2021; Moncrieff

et al., 2019; Stürup et al., 2017; Weller et al., 2019). Second, there are

no established clinical predictors for successful discontinuation of

antipsychotics (Bowtell et al., 2018).

On the other hand, the algorithm endorses dose reduction of

antipsychotics to the minimum effective dose based on a recent

meta‐analysis (Tani et al., 2020). Specifically, the algorithm instructs

to begin reducing the dose of the antipsychotic agent used 6

months after remission of positive symptoms and then further

reducing the dose every 3 months if the patient remains in remis-

sion (e.g., if a patient is treated at a maximum dose, reducing first to

the least maximum dose, next to the targeted dose after 3 months,

and then to the minimum effective dose after an additional 3

months). If the patient experiences exacerbation, the algorithm

recommends a dose increase back to one step, which has been

demonstrated to be effective in many trials (Tani et al., 2020). In the

case of exacerbation upon dose reduction of LAIs, adding an oral

formulation of the same drug is recommended, as dose increase of

LAIs does not contribute to a rapid elevation in blood concentration

of antipsychotics or a prompt improvement of exacerbation. To

minimize the risk of dose reduction, the algorithm targets only pa-

tients with no history of serious harm to self or others. In addition,

aripiprazole LAI is excluded from antipsychotics targeted at dose

reduction, because the product monograph clearly states that this

drug is administered at 400 or 300 mg every 4 weeks. Remission of

positive symptoms was defined as ≤2 (mild) on both psychotic

symptoms and disorganized thought of the BE‐PSD (Takeuchi

et al, 2016).
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4 | DISCUSSION

We developed pharmacological treatment algorithms for the acute

phase, agitation, and maintenance phase of first‐episode schizo-

phrenia. Our treatment algorithms are unique, especially in that (1)

they mention not only acute treatment but also maintenance treat-

ment, (2) they clearly instruct that the concurrent medication used

for agitation is reduced and then discontinued after remission of

agitation, and (3) they recommend that antipsychotics be gradually

reduced to the minimum effective dose after remission of positive

symptoms. It should be noted that we aimed to develop algorithms to

show standard treatment strategies for a limited population of drug‐
naïve, not elderly, and not very agitated (i.e., those not requiring

physical restraint and with no history of serious harm to self or

others) patients with first‐episode schizophrenia. Thus, these algo-

rithms cannot be applied to all patients with first‐episode schizo-

phrenia. Moreover, clinicians are allowed to deviate from the

algorithms whenever they judge that following the algorithms is

difficult. This is because there are several second‐generation anti-

psychotics (SGAs) available in Japan other than those indicated in the

algorithms such as asenapine, blonanserin, brexpiprazole, lurasidone,

and perospirone.

The acute treatment algorithm recommends only aripiprazole as

a first‐line antipsychotic agent, which is different from other treat-

ment algorithms for first‐episode schizophrenia/psychosis (Agid

et al., 2011; Drosos et al., 2020; Yeisen et al., 2016; Yoshimura

et al., 2019). We prioritized minimizing adverse effects over maxi-

mizing efficacy for the first place, because long‐term treatment with

antipsychotics is needed to prevent relapse and exacerbation in pa-

tients with schizophrenia (Leucht et al., 2012; Takeuchi et al, 2017).

Nonetheless, recent RCTs demonstrated no difference in efficacy

between aripiprazole and other SGAs in the acute phase of first‐
episode schizophrenia or psychosis (Cheng et al., 2019; Robinson

et al., 2015; C. Wang et al., 2017). Moreover, a 12‐week double‐blind

RCT showed that aripiprazole was not inferior to risperidone for

response of positive symptoms in 198 patients with first‐episode

psychosis (Robinson et al., 2015), while a 6‐week open‐label RCT

reported that aripiprazole was inferior to risperidone for reduction in

total symptoms in 266 patients with first‐episode psychosis (Gómez‐
Revuelta et al., 2021). These RCTs showed that aripiprazole was

p * Including PRN

p Upon exacerbation after reduction or 
discontinuation, go back one step

u REM (Remission): BE-PSD 
Excitement/Mania score ≤2

u NREM@2-3D (No remission at 2-3 days): 
BE-PSD Excitement/Mania score ≥3 at 2-3 
days at maximum dose

u REM 1W: Remission for 1 week

p Diabetes (+): Not QUE

+ LOR
1-2 (~X3/D*)

 + QUE
25-50 (~X3/D*)

+ LPZ
25-50 (~X3/D*)

+ LPZ
25-50 (~X3/D*)

Off

NREM
@2-3D

REM
1W

Reduce by half

REM
1W

Abbreviations: BE-
PSD, Brief Evaluation 
of Psychosis 
Symptom Domains; 
LOR, lorazepam; 
LPZ, 
levomepromazine; 
QUE, quetiapine

Japanese Society of Clinical Neuropsychopharmacology (JSCNP)
Pharmacological treatment algorithm for agitation of first-episode schizophrenia

NREM
@2-3D
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F I GUR E 2 Japanese Society of Clinical Neuropsychopharmacology (JSCNP) pharmacological treatment algorithm for agitation of first‐
episode schizophrenia
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associated with less metabolic disturbance, and hyperprolactinemia

and related symptoms than other SGAs (Cheng et al., 2019; Gómez‐
Revuelta et al., 2021; Robinson et al., 2015; C. Wang et al., 2017).

As stated in the introduction, one of the purposes of developing

these algorithms was to enhance the use of clozapine in Japan.

Clozapine is underutilized in Japan compared to other countries

(Bachmann et al., 2017) as it was introduced in Japan only 12 years

ago, and it is regulated very strictly, including requirements for long‐
term hospitalization and frequent blood monitoring (Bachmann

et al., 2017; Nielsen et al., 2016). Furthermore, the criteria for the use

of clozapine are also strict; the product monograph clearly states that

≥2 antipsychotic trials with chlorpromazine equivalent ≥600 mg/day

for ≥4 weeks are required before introducing clozapine. Given the

evidence that delay in clozapine initiation is associated with a poor

response to clozapine in TRS (Shah et al., 2018), clozapine should be

used as early as possible after a patient meets the criteria of TRS.

Furthermore, a recent RCT suggested that clozapine could be used as

a second‐line treatment in first‐episode schizophrenia (Kahn

et al., 2018). Nonetheless, our algorithm positioned clozapine as the

fourth‐line drug because we recommended aripiprazole, a partial

agonist of dopamine D2 receptors, as a first‐line treatment, which is

different from other antipsychotics. It is also thought that it would be

difficult for clinicians in Japan to accept such a dramatic change in

clinical practice, considering the current situation of clozapine

underutilization.

The maintenance treatment algorithm recommends dose reduc-

tion of SGAs, which is consistent with the current evidence. Recent

clinical guidelines for schizophrenia tend to shift to endorsing dose

reduction of antipsychotics in the maintenance treatment (Shimo-

mura et al., 2020), given the fact that SGAs are associated with dose‐
dependent adverse effects (Yoshida & Takeuchi, 2021) and

accumulating evidence from RCTs examining dose reduction of SGAs

(Rouillon, Chartier, & Gasquet, 2008; Takeuchi et al., 2013; Wang

et al., 2010; Zhou, Li, Li, Cui, & Ning, 2018). In addition, a recent

meta‐analysis of RCTs revealed that dose reduction up to chlor-

promazine equivalent 200 mg/day was not associated with a higher

relapse risk but with improvement in negative symptoms, extrapy-

ramidal symptoms, and neurocognitive impairment (Tani et al., 2020).

On the other hand, several issues remain to be addressed

regarding dose reduction of antipsychotics, such as the timing and

1. No history of serious harm to self or others 

p Reduce to maximum dose, least maximum 
dose, target dose, and then minimum 
effective dose

p Reduce to minimum effective dose, but not 
discontinue

p Upon exacerbation, go back one step

p Maintaining ARI-LAI 400/300/4W 

u REM (Remission): BE-PSD each score of 
Psychotic Symptoms & Disorganization ≤2

u REM 6M: Remission for 6 months

u REM 3M: Remission for 3 months

Abbreviations: ARI, aripiprazole; 
BE-PSD, Brief Evaluation of 
Psychosis Symptom Domains; 
LAI, long-acting injection; OLA, 
olanzapine; PAL, paliperidone; 
QUE, quetiapine; RIS, risperidone

Japanese Society of Clinical Neuropsychopharmacology (JSCNP)
Pharmacological treatment algorithm for maintenance phase of first-episode schizophrenia1

REM
3M

[Least maximum dose]
ARI 24

RIS/PAL 6/9
OLA 15

QUE 450
PAL-LAI 100/4W

On target dose
or

RIS-LAI 37.5/2W
PAL-LAI 75/4W

On maximum dose
or

PAL-LAI 150/4W

[Minimum effective dose]
ARI 9

RIS/PAL 2/3
OLA 5

QUE 150
RIS-LAI 25/2W
PAL-LAI 50/4W

[Target dose]
ARI 18

RIS/PAL 4/6
OLA 10

QUE 300
RIS-LAI 37.5/2W
PAL-LAI 75/4W

On least maximum dose
or

RIS-LAI 50/2W
PAL-LAI 100/4W

REM
3M

[Target dose]
ARI 18

RIS/PAL 4/6
OLA 10

QUE 300
PAL-LAI 75/4W

REM
3M

[Minimum effective dose]
ARI 9

RIS/PAL 2/3
OLA 5

QUE 150
PAL-LAI 50/4W

[Minimum effective dose]
ARI 9

RIS/PAL 2/3
OLA 5

QUE 150
RIS-LAI 25/2W
PAL-LAI 50/4W

REM
6M

ARI-LAI 400/300/4W
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F I GUR E 3 Japanese Society of Clinical Neuropsychopharmacology (JSCNP) pharmacological treatment algorithm for maintenance phase
of first‐episode schizophrenia
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speed of dose reduction (Shimomura et al., 2020). We recommended

starting dose reduction 6 months after remission of positive symp-

toms and a gradual reduction by every 3 months, according to some

recent clinical guidelines (note: all of them only said “gradually” in

terms of the speed of dose reduction) (Shimomura et al., 2020).

4.1 | Limitations

There are several limitations to the current treatment algorithms.

First, some recommendations were not based on evidence, but by

committee member consensus. Furthermore, a survey of the board‐
certified experts of the JSCNP was not performed, as in the case

with the JSCNP expert consensus (Sakurai et al., 2021), although

the medications for the acute treatment and agitation were chosen

based on the JSCNP expert consensus. Second, the algorithms may

not be suitable for clinical settings in other countries because we

developed them, considering the current situations of clinical

practice in Japan. For instance, in addition to the issues with clo-

zapine such as the delay in the introduction and the strict regula-

tions as described above, amisulpride, ziprasidone, iloperidone,

cariprazine, and olanzapine LAI are not available. Besides, olanza-

pine and quetiapine are contraindicated in patients with diabetes.

Third, the algorithms did not cover all areas of treatment, such as

strategies after failure of clozapine plus ECT. Finally, it should be

noted that the algorithms focused on pharmacological treatments

but do not ignore the importance of non‐pharmacological treat-

ments such as cognitive behavioral therapy and cognitive remedia-

tion therapy.

5 | CONCLUSIONS

We developed treatment algorithms for the acute phase, agitation, and

maintenance phase of first‐episode schizophrenia. We intend not to

force but to encourage clinicians to follow standard treatment strate-

gies by utilizing these algorithms. Treatment should be optimized ac-

cording to each patient's background andcharacteristics. Wehope that

our algorithms will be used broadly and will contribute to minimizing

patients' burden related to psychosis and antipsychotic treatment.
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